A\
\ /4

GLOBAL
INDUSTRIAL

We can supply that.

Customer Service
US: 1-800-645-2986

m Manual del usuario Manuel de l'utilisateur

Servicio de atencion al Cliente
US: 1-800-645-2986

Service a la clientele
Canada: 888-645-2986

Rectangular Metal Mesh Picnic Table

CIBILL

Download the BILT app before you begin

Scan for easy 3D instructions

Models:
277152BL/GN/RD/GY

These Assembly instructions and Warnings should be retained by maintenance or safety
department for future reference. Routine maintenance and inspection of the equipment
should be performed every six months. Damaged and worn parts should be removed from
service until replaced or repaired to prevent safety hazards.

(| A WARNING A |

e Assembly and installation of equipment
should be performed by 2 people.

¢ Workers should use OSHA approved
safety and lifting equipment.

(| AWARNING A |

¢ This product contains chemicals which
are known by the state of California to
cause cancer, birth defects or other
reproductive harm.

(| A WARNING A |

® Do not climb on, under or through
tables and benches.

e Two people required to move tables and
benches.

¢ Do not use if any parts of bench or table
are broken or damaged.

¢ Inspect and tighten hardware every six
months.

¢ Replace rusted hardware and damaged
components.

=]

061515



Assembly Instructions

Metal Mesh Picnic Table

Assembly Note: Hand tighten all nuts and
bolts during assembly. After assembly,
securely tighten all nuts and bolts.

—

SSRss
SRNNSS

Senaas SeS.
SEEEEEEEEEEEEEE
S
SESSSSSSeceeseaaEn
SRSISSSSNNSNNSNNEEESSS
SSEE e

S
RRRanaas

SSSSSSosss=s=mseSs
SSSSSseeeeeees

=
==

S ‘\\:

CONTENTS

Ref. | Qty. Description Ref. | Qty. Description

Leg H1| 16 |[M8x 1.25x1.75
Top Lg. Hex BOlt «eeresseesssrinssninnnecs

Leg Support H2 | 32 |Plain Washer.......
Bench

E N I
NN = N

H3 | 16 [ M8 x 1.25 Nylon Lock Nut -------.-..

S ,i'{‘s‘:‘t\
SRR = N
R SSSSSESSS
N s

SR
S ==\
NS SRS
RNRRES S

NS S SR
AN, SN
S SSSSS ,\,\‘\\ﬁ S
N SN S S SSSNISSSSSNSSNNESISCN
SN S

NS N

SSNNSNSSS S
RS S5
é\‘:‘,\‘é\ S S

SN
NSNS
RN
SN ‘E“Es‘g\% AR

e
=

S

SS

N

*‘i\s\ N
SN
SRheaesN
SR

ey SN S
S Ny s R
e Y e BB
SRR SR Y
S SIS NSNS s
e ‘9}‘\\ e “\‘\\\\\‘ {:‘\‘:‘\\“\\\\b\}\;\:}}‘s‘§{§o
S SSSS RS
SN
SRR S5

AT S =
= e

S
SSSSISSSS
:&t@:\sﬁ“
SS=S




Assembly Instructions

Rectangular
Metal Mesh Picnic Table

<&l

S S

S
=

SSnnas

SSs=as
SSSSSS
SNEENEENES
SSEREEES

SN
SN

‘Q}\‘x

SSSSS S
<ESRassss SRS
TS S
= :k\\\ =\
== ~
Sees -
A=\ ~
~

S
e
S
———
SN
S SSSaneSaSERaNS
s
—

<
S[NNESNESNSS
S

ST
S

S
S

Table MUST be anchored to floor
with appropriate Hardware.

- D
=A==t
SSSENNEEEEEEEEES
SRR EES
SN RN
SSENSS Sat

NRRa== S

S
SRS
==

SRS
SEEEEEEEE
S
SSSSSSSRER

*,
S
S \~\~%\\\~\>’\L~\\\‘\C\~ Snsa

=

Sossss

==
Sseu

SSeaeeeaes
:s\:s§¥:¥:\:\5§§s\~

= S
> <SSt

S

e
<SaaaaaaaaaS




a8 GLOBAL
¥/ INDUSTRIAL
We can supply that.

m Manual del usuario Manuel de l'utilisateur

Customer Service Servicio de atencion al Cliente Service a la clientéle
US: 1-800-645-2986 US: 1-800-645-2986 Canada: 888-645-2986

Mesa Rectangular de Picnic de Malla Metalica

Modelos
96" ADA 695289BL/GN/BK
72" 277152BL/GN/BK

96" 277153BL/GN/BK

72" 694555BL/GN

96" 694553BL/GN

Estas instrucciones de ensamblaje y advertencias deben ser retenidos por mantenimiento o el
departamento de seguridad para futuras consultas. Mantenimiento rutinario y la inspeccién de los
equipos deben ser realizadas cada seis meses. Piezas dafadas y gastadas deben sacarse de servicio hasta
que sea reemplazado o reparado para evitar riesgos de seguridad.

| A ADVERTENCIA A | | A ADVERTENCIA A |

e El montaje e instalacion de estos productos ¢ No trepe por encima, debajo o a través de
deben ser realizados por 2 personas. la mesa o los bancos.

e | as personas que realicen la instalacion ¢ Se requieren 2 personas para mover este
deben utilizar equipo de seguridad y producto.
proteccion aprobado por OSHA. * No utilice este producto si alguna pieza de

banco o una mesa estan rotos o dafnados.
¢ Revise y apriete el hardware cada

| A ADVERTENCIA 4 | seis meses.
e Este producto contiene quimicos que ¢ Sgﬁ:g“oﬁaeﬂ:saéivg:éisx'dado ylos

son conocidos por el estado de California
como causante de cancer, defectos de
nacimiento y otros dafos reproductivos.

=]



Instrucciones de Ensamblaje

Mesa Rectangular

Nota de ensamblaje: Apriete a mano
todas las tuercas y pernos durante el
ensamblaje. Después ensemblaje apriete
firmemente todas las tuercas y pernos.

CONTENIDO
Ref. | Cant. Descripcién Ref. | Cant. Descripcion
1 2 | Pata H1 | 16 | Tornillo Hexagonal
P 1 | Cubierta M8 X 1.25 X 1.75 ++ereereereereesuens
3 2 | Soporte De Pata H2 | 32 |Arandela Plana --.....
4 2 | Asiento
H3 | 16 |Tuerca De Seguridad M8 x 1.25 -----

NSNS
S
NSNS

e

Shaas

SSNSS

SSSNSNNNSSES
SSENNNRRe

NS
N




L\\

RSN
SRS

D
SSSSS
SRNaE

SS=
<& S
RN S
S S
SaSthass 2%

& 151\\ = A
<SOSSSSSS
LEESSRRRRRRRE
S n/\ﬁ:\&éks‘\\?\%?\\?\w
SeSseaes SSeaeeeS
Seaaeaas \3{5}5@‘

Instrucciones de Ensamblaje

Mesa nectangular,
de Picnic de Malla Metalica

SS
S
SEESN
SaSsas,
SRS

DS St s =
SIS IS SIS SIS
SSSSSSSaaassaaaaaaey

S

/1§\

Sanss

SaoRaRes

La mesa DEBE estar anclada al suelo
con el hardware apropiado.

S
ASNSNNNS-
SSEREE S
SRS
= s
SSSEREREEEEREEN

SRS
R nna R e e S e e e e e e e,
L L L LSRN

annaaaee [

Sus

SSS

= |22

===

= ==
S S

iSS==== S
SSSS=E
SSssSese=s

—
s
s

S =2
SErnanaaEs =2 = SEES

AN NN aRaaaRan Sass
e

SN

<S5
S

S
e

==
Sseu
==




A GLOBAL
¥/ INDUSTRIAL
We can supply that.

m Manual del usuario Manuel de l'utilisateur

Customer Service Servicio de atencion al Cliente Service a la clientele
US: 1-800-645-2986 US: 1-800-645-2986 Canada: 888-645-2986

Tahle a pigue-nique en grillage metallique rectangulaire

Modeéles
96" ADA 695289BL/GN/BK
72" 277152BL/GN/BK

96" 277153BL/GN/BK

72" 694555BL/GN

96" 694553BL/GN

Ces directives d'assemblage et avertissements devraient étre conservées par le service d'entretien ou
de sécurité pour s'y référer ultérieurement. Un entretien et inspection de routine de I'équipement devraient
étre effectué tous les six mois. Les pieces endommagées et usées devraient étre retirées de ['utilisation,
jusqu'a ce qu'elles soient remplacées ou réparées, pour éviter les dangers liés a la sécurité.

| A AVERTISSEMENT A | | A AVERTISSEMENT A |
¢ | 'assemblage et l'installation de ¢ Ne pas monter sur, sous ou a travers les
I'équipement devraient étre effectués tables et les bancs.
par 2 personnes. e Deux personnes sont requises pour
e | es travailleurs devraient utiliser un déplacer les tables et les bancs.
équipement de levage sécuritaire e N'utilisez aucune piéce de banc ou de
approuve par OSHA. table qui serait brisée ou endommagée.
e Inspectez et resserrez le matériel tous
les six mois.
[ A AVERTISSEMENT A ] * Remplacer le matériel rouillé et les
e Ce produit contient des produits composants endommages.
chimiques reconnus par I'Etat de
Californie pour provoquer des cancers
et des malformations congénitales et
autres problemes de reproduction.

=]



Directives

Tahle a pigue-nique en grillage drassemblage
meétallique rectangulaire

Remarque d'assemblage: Serrez tous les
écrous et boulons a la main pendant
I'assemblage. Apres I'assemblage, bien
resserrer tous les écrous et boulons.

=
St oo
S e nn e e e ey
2 \ SSSSSSSSss===a===aw
S5

S —
e

==

SSSESS =
SRS SS=S
S nnnnaaaaaaaae,
SN

=

SSSSNSS

SSSSS
\3\\ =)=

S0

SN

S

CONTENU

.| Qté Description Réf. | Qté. Description

Patte H1 | 16 [M8x 1,25 x 1,3125.
Dessus Grande «eeeeeeeeeeeenes

Support De Patte | H2 | 56 |Rondelle Plate --.....
Banc

AW N =D
=
NN =N

H3 | 16 |M8x 1,25 Nylon Ecrou de Blocage -

~eess)

S iesh

SIS SNSSNNNNSS R

RS S S R

N e &
SIS
QSNNSNS
_a

SHasSS

e S i‘:‘}i‘\:
aRaahaN SSNNSN
R R R R R RSN
R TR R N R OaSS
, USRS
BS < T
s S S5
SN S S
< .‘{S}‘q\‘\axq~ SN S
SRS SSNSNSSSS SIS S
RE SSNNNSSES SRS
RS SRR RS
SN SSSSSNNSSEESN g
SRS NS

RS SRS
NSRS =S
NSNRaNE
Nhaehaas
L

S ]
NNNaNNNEaa
s
SR
=SS

S SISy RN
S SIS
SS ~\:;1‘s. S
\§1‘:\:\~\~\\
X




Directives

Tahle a pigue-nique en grillage drassemblage
meétallique rectangulaire

SS
S
SEESN
SaSsas,
:\:\\\\}:\\:\:\:

DS St s =
SIS IS SIS SIS
SSSSSSSaaassaaaaaaey

S

=

SR

SIS
SRNaE

S
<& =SSN
SaSSa===n s

SEEERENEEET SSoaS

SaSTRass =

RSN
SRS

S
==

SN
=SS5

LER_R

== SSSo>

Sanss

SaoRaRes

La table DOIT étre ancrée au sol a
['aide du matériel approprié.

S
ASNSNNNS-
SSEREE S
SRS
= s
SSSEREREEEEREEN

SRS
R nna R e e S e e e e e e e,
L L L LSRN

annaaaee [

Sus

SSS

= |22

===

= ==
S S

SSSEES
SSSS=E
SSssSese=s

—
s
s

SSSS R
SRR = =\ NS
AR RRR R RRaaRan SSSS
SaRREEEEENENNNSs =
SSEaaaEEEas

SN

==
Sseu
==






